http://www.parsun.com.cn |I(S$PAR)I.II'I

Bl

SEles
PARTS CATALOGUE

@ BM (FW)

FINBERERI DALEE BRI R A
SUZHOU PARSUN POWER MACHINE CO.,LTD



B X

CONTENTS

BRI-— — — — — — — — — — — — — — — — — — — — — — — 1~3
BRACKETI — — — — — — — — — — — — — — — — — — — — — — 1~3
REI-— — — — — — — — — — — — — — — — — — — — — — — 4~5
BRACKETI— — — — — — — — — — — — — — — — — — — — — — 4~5
B AL - ———— - —— —— — — — — — — — — — — — — 6~1
STEERING — — — — — — — — — — — — — — — — — — — — — — 6~7
AERERK - — — — — — — — — — — — — — — — — — — — - 8~9
UPPER CASING — — — — — — — — — — — — — — — — — — — — 8~9
BE — — — — — — — — — — — — — — — — — — — — — - —10~11
BOTTOM COWLING - — — — — — — — — — — — — — — — — — — - 10~ 11
BHEALE — — — — — — — — — — — — — — — — — — — — — — 12~13
CONTROL SYSTEM — — — — — — — — — — — — — — — — — — — — 12~13
ATRERRMBHZRT — — — — — — — — — — — — — — — — — 14~16
LOVER CASING & DRIVET — — — — — — — — — — — — — — — — —14~16
ATRERBBHZHRT — — — — — — — — — — — — — — — — — 17
LOVER CASING & DRIVELl — — — — — — — — — — — — — — — — —17
MARZHT - — — — — — — — — — — — — — — — — — — — 18
ELECTRICAL SYSTEMI — — — — — — — — — — — — — — — — — —18
BMAEKD — — — — — — — — — — — — — — — — — — — — —19~20
ELECTRICAL SYSTEMI — — — — — — — — — — — — — — — — — —19~20
MAERHKDT — — — — — — — — — — — — — — — — — — — — —21~22
ELECTRICAL SYSTEMII — — — — — — — — — — — — — — — — — —21~22
BHREE - — — — — — — — — — — — — — — — — — — — — — 23~24
CRANKSHAFT & PISTON — — — — — — — — — — — — — — — — — —23~24
g - — — — — — — — — — — — — — — — — — — — — — -~ 25~27
CRANKCASE - — — — — — — — — — — — — — — — — — — — — - 25~27
WMAESE — — — — — — — — — — — — — — — — — — — — — — 28 ~ 29
FUEL SYSTEM — — — — — — — — — — — — — — — — — — — — — 28 ~ 29
BEEHE — — — — — — — — — — — — — — — — — — — — — — 30~ 32
INTAKE SYSTEM — — — — — — — — — — — — — — — — — — — —30~32
HBER — — — — — — — — — — — — — — — — — — — — —33~34
CARBURETOR ASSY - — — — — — — — — — — — — — — — — — — - 33~ 34
WEMAY — — — — — — — — — = —35~36
TOP COWLING ASSY — — — — — — — — — — — — — — — — — — —35~36
RHIE— — — — — — — — — — — — — — — — — — — — — — — 37~ 38
STARTER- — — — — — — — — — — — — — — — — — — — — — - 37~ 38
Mg - — — — — — — = — = = — = — = = — — — — — — = 39

FUEL TANK - — — — — — — — — — — — — — — — — — — — — 39

BUSAH — — — — — — — — — — — — — — — — — — — — —40~-42
CONTROL BOX ASSY — — — — — — — — — — — — — — — — — — — 40~ 42



LSRR BESE — — — — — — — — — — — — — — — — — — 43 ~ 45

CYLINDER HEAD ASSY (REPARE KIT) — — — — — — — — — — — — — — 43 ~45
RFRIGBES) — — — — — — — — — — — — — — — — — — — — 46~ 47
APPENDIX 1 (REPATE KIT) — — — — — — — — — — — — — — — — — 46 ~ 47
WFRIGES) — — — — — — — — — — — — — — — — — — — — 48~ 49
APPENDIX 2 (REPAREKIT) — = — — — — — — — — — — — — — — — 48 ~ 49
EHHFMER - — - — — - ——————————— — — — I~

PARTS CATALOGUE INDEX - — — — — — — — — — — — — — — — — - I ~1IV



PAGE 1 OF 49

1366 (T406) Zf F it

—

=

— FKV

s
X =

==

| =
=

0 | =
| wn
= | =
FE | =
B | o




T366 (T406) &= F it PAGE 2 OF 49
PARTS NAME: | BRACKET I
SN, PART 0. DESCRIPTION DESCRIPTION i REVARKS
L5BEE  |[EHES AR (X EHAR X %8 &t

T [136-00000002 WE BHAT BOLT, ABSORBER 2
) [136-01020001 BRAR BRACKET STEERING 1
3 |6B/197.1-8 T4ES VASHER 8 19
4 |6B/T5783-M8x30 ~ A0 BOLT M8x30 8
5 T36-00000012 B4R 9 THICK WASHER 9 2
6 |6B/T5782-M8x50 AR M8xS0 BOLT M8x50 4
7 |136-02010001 HEELE UPPER COVER, ABSORBER )
8 |136-02010103 WE B RUBBER LOOP, ABSORBER 2
9 [136-02010002 REET = LOVER COVER, ABSORBER )
10 {T36-02000004 NAGE M8 NUT Mg 6
11 |136-02010100 BWEEA ABSORBER A )
12 [F25-01010010 E4E § THICK WASHER § 2
13 |cB/T889. 1-M8x1.25  [EABHKMAAAUAERUKL 1S |LOCKING NUT M8xL. 25 )
14 [HT3.5x120 R4 13, 5x120 CLANP )
15 (136-00000003 R B LUBBER CAP, ABSORBER 2
16 |6B/T5783-M6x25 ~ AR N6x2S BOLT Mox25 ]
17 (T36-00000005 BE B BAFFLE 1
18 |GB/T6170-M6 N M6 NUT Mo )
19 |136-00000004 HERES ABSORBER, BRACKET 1
20 |F25-00000014 EREH 08x12 PIN #8x12 )
20 |T36-01020002 iR SHAFT , BRACKET 1
22 |F25-01000003 RELRLAR UPPER WASHER, ROTARY BRACKET | 1
23 |F25-01000001 3 FC RS UPPER BUSH, ROTARY BRACKET | 1
24 |F25-01000002 B S LOCKING BLOCK ASSY, UPPER BUSH

25 {T36-01010325 GEEE LOCKING SPRING 1
26 {T36-01010326 HEFE TACKET 1
27 |6B/T5783-M8x25 NAER M8x25 BOLT M8x25 1
28 [F25-01010011 HHE R NUT, PLASTIC )
29 |F15-01010007 RRERER CLAMP NUT, BRACKET )
300 |F25-01010004 TALEER PLATE 1
3 |6B/193-8 BiHAE 8 SPRING-WASHER § p
3 |136-01010200 RRHE (F) A% CLAMP BRACKET ASSY (RIGHT) | 1
33 |F-01010003 et RE & CLAMP PAD )
3 |F25-01010103 e ES RIVET, CLAMP HANDLE 2
35 |F25-01010102 Ak BT CLAMP HANDLE, STERN )
36 |136-01010103 JEAR & B AT CLAMP SCREW )
37 [F25-01010003 BELR WASHER, BOLT )
38 [F25-01010002 BEREAtE BUSH, BOLT )
39 [F15-01010001 EERENLEE SCREW TUBE, CLAMP BRACKET |
40 |T36-01010301 Wy ROTARY BRACKET 1
41 |T36-01010100 REHE (£) 4% CLAMP BRACKET ASSY (LEFT) !
42 [1B/17940. 1-M6 B K ARG OILER CUP M6 4
13 |136-01010001 HiEh BOLT, BRACKET !




T366 (T406) &=+t PAGE 3 OF 49
THEER: | ap|
PARTS NAME: | BRACKET I
SN. PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
L5BEE  |[EHES AR (X EHAR X %8 i
44 |136-01010002 B e BUSHING, BOLT 1
45 |F25-01000004L REETHEL LOVER BUSH (L), ROTARY BRACKET| 1
46 |T36-01000001 HedE T x5 4xT 0L SEAL |
47 {T36-01000002 REET4E LOVER WASHER, ROTARY BRACKET | 1
48 |6B/T5783-M8x43 AR N8xdS BOLT M8xds 4
49 |T36-01000005 WERE COVER, ABSORBER 1
50 |136-00000011 YUAEHER x2S NUT M12x1. 25 )
1 |185-00000020 WE B4 WASHER, ABSORBER 4
52 |136-01000003 HRE SN CASING, ABSORBER (FRONT) 1
53 |136-01000004 HRE & ABSORBER (FRONT) 1
s |136-02020100 WE 2B ABSORBER B )
55 (T36-02020003 el RUBBER WASHER )
56 |136-02020002 HRHE VASHER, BOLT 2
57 |136-02000007 REHINE OUTER COVER, ABSORBER )
5§ |T36-02020001 HEEER BOLT, ABSORBER P
59 |T36-02010000 WE A ABSORBER ASSY 2
60 |T36-02000200 EWNE TIGHTVIRE, BARTHING 1




PAGE 4 OF 49

1366 (T406) FF Mt

HR

BRACKET I

AL

PARTS NAME:




T36G(T406) ELEFM | PAGE 5 0F 49
FHELR: R
PARTS NAME:  |BRACKET II
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L AR (X EEARER %8 i
I [136-01010304-2 SEFRRRE JACKET, LOCKED HANDLE 1
2 |T36-01010304 YEFWAL LOCKED HANDLE ASSY 1
3o [136-01010305 SEFRRALE WASHER, LOCKED HANDLE 1
4 |oB/1896-9 FoEy CIRCLIP 9 5
5 {T36-01010308 Y SPRING, COMPRESSION |
6 [136-01010307 YRFRHE PIPE, LOCKED HANDLE |
T [T36-01010313 WAL A4 B WASHER, LIMITATIVE BOARD |
8 |T36-01010306 R A INCLINE BOARD ASSY |
9 |136-01010323 BHEYLE WAVE WASHER )
10 {T36-01010322 LELEE: SHAFT, INCLINE BOARD )
11 {136-01010311 FARAR A LIMITATIVE BOARD ASSY 1
12 |T36-01010324 Hat R kAt B WASHER, NYLON )
13 [136-01010327 R R LIMITED AXIS, TILT 1
14 [136-01010302 TFLREZEM TNPACTED BOARD |
15 |6B/T5783-M5x10 A AERIK10 BOLT M5x10 )
16 |T36-01010309 TRAE WREST SPRING, INNER FRAME | 1
17 {T36-01010310 LR BRACKET, PULL ROD |
18 (136-01010321 WEHLHF PULL ROD, INNER FRAME |
19 |136-01010318 B3Ik SPRING, INNER FRAME )
20 |T36-01010314 YENLR INNER FRAME, LOCKED HANDLE | 1
2 {T36-01010316 S KB OUTER FRAME B |
20 {136-01010319 NEHE PIPE, OUTER FRAME |
23 |136-01010315 SHIRA OUTER FRAME A !
24 |6B/T91-2. 0x12 F o4, 0x12 COTTER PIN 2. 0x12 4
25 |136-01010317 WEH % SHAFT, INNER FRAME |
26 |T36-01010320 SMEH S SHAFT, OUTER FRAME 1
27 [F25-01010403 wHEE CONICAL SPRING 1
28 [136-01010400 AR LIMITATIVE ROD ASSY 1
29 [F25-01010402 BRELE BRACKET, ANTI-OFF 1
30 (6B/T879.1-3x10 B R 4 3010 PIN 3x10 !
31 |T36-01010401 HERES LIMITATIVE ROD 1




T36G(T406) EL-FM | PAGE 6 0F 49
kAR | BREERS
PARTS NAVE:  |STEBRING

N
]
) ||
3 \@ |
| |
@5 pans I
) ,// \ ///
e Q\ L §
S~ T
g 0 I
Ul i O
11}31 | g\ﬂ
| 16
| ﬂTEKls
&
—1
i é\lé
|
|




T36G(T406) EHEFH | Pace 7 0F 49
R4 |BNES
PARTS NAME: [ STEERING
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L AR (X EEARER %8 i
I |T36-01030001 ERFA HANDLE, STEERING 1
) [F4-01090006 #z BUSTH 1
3 [Fa-01090007 E4%% SPRING, COMPRESSION {
4 |oB/T848-10 NAELD SMALL WASHER 10 1
5 [136-01030300 BRI R A STEERING HANDLE ASSY 1
6 |6B/T820-M5x25 AR ATMOXDS SCREW M5x25 |
7 {136-01030100 wITRE A THROTTLE CABLE ASSY )
8 |0B/T3783-M6x20 7 A RM6x20 BOLT M6x20 )
9 |cB/T97.1-6 FAE6 WASHER 6 )
10 [136-01030203 TAITHE BRACKET, THROTTLE 1
11 |GB/T6170-M6 7~ EHMo NUT M6 )
12 {136-01030006 BREES FRICTION 1
13 |6B/T93-6 ) SPRING-WASHER 6 |
14 [136-01030002 AL BUSH, GEAR 1
15 |T36-01030003 TR LR SPRING-VASHER 6 |
16 |6B/T3783-M5x10 A AR BOLT M5x10 )
17 |68/197.1-5 THES WASHER § )
18 [136-01030004 W EE FIXED BLOCK, THROTTLE CABLE | 1
19 [136-01030005 W ER MPACTED BOARD, THROTTLE CABLE | 1
20 |GB/T889. 1M12x1, 25 [EREKEAAY BRI IS NUT MI2xL. 25 1
2 [136-01030201 A TH LEVER, THROTTLE 1
22 [136-01030202 TAITE® GEAR, THROTTLE 1
23 |6B/1879. 2-93x24 pRAEEEE ARG  [PIN ¢3x24 |
24 {136-01030200 TAITHAH THROTTLE LEVER ASSY 1
25 [185-01030015 IRREH WEARABLE LOOP, HANDLE )
26 |185-01030016 FH4HE WASHER, NYLON )
27 |185-01030017 FREY4H WASHER, WAVE |
28 [185-01030013 FRARR AR BUSH, NYLON ]
29 [6B/T96-12 AHE1) BIG WASHER 12 1
300 {185-01030014 FAEHN1x1. 25570 BOLT M12x1. 25x70 1
3 (6B/191-01. 6x12 Fo4 ol 6x12 COTTER PIN @1, 6x12 1
3 |F15-01030200 B4R e BOLT FRICTION ADJUSTING 1




PAGE 8 OF 49

1366 (T406) F{F

AERERHK

UPPER CASING

A4 A

W

PARTS NAME:




T36G(T406) EEFM | PAGE 9 0F 49
FAELH:  |KLEERK
PARTS NAME: | UPPER CASING
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L EEAR () EEARER %8 i

1 |T36-00000007 RAfE 4 GASKET, ENGINE 1
) [136-00010001 A RS OUTLET MANIFOLD 1
3 (T36-00000009 A B85 A GASKET, OUTLET MANIFOLD |
4 |6B/T5783-M6x25 NEER N6x2S BOLT Méx25 3
5 |6B/T93-6 BURE 6 SPRING-WASHER 6 3
6 [T36-00010003 R QUADRATE PLUG |
7 |T36-00010002 A B8 A GASKET, EXHAUST GUIDE 1
§  [T36-00010004 5B GUIDE, EXHAUST 1
9 |GB/T97.1-6 THE 6 VASHER 6 4
10 |6B/T5783-M6x20 NEER N6x20 BOLT M6x20 4
11 |T36-00010005 HEEETHE SEAL, EXHAUST GUIDE |
12 |T36-02000003 HEEEE SEAT, EXHAUST GUIDE |
13 [T36-00000006 EfrH 96115 PIN 96x25 9
14 |GB/T5787-M6x25 NEZHER N6x2S BOLT M6x25 4
15 |6B/197.1-8 THE 8 VASHER 8 8
16 [T36-00000014 KA NMS A0 BOLT M8x40 8
17 [T36-02000001 KEEEEK L) UPPER CASING (L) 1 L

T36-020000018 KERERAKES) UPPER CASING(S) S
18 |T36-00000001 i BAFFLE-PLATE 1
19 [T36-02000006 HERRZE RUBBER BUSHING 1 L
20 |T36-02000005 Bahti e BUSHER , DRIVE SHAFT 1 L
21 |6B/T893.1-36 LABMSEE 36 CIRCLIP 36 1 L




PAGE 10 OF 49

1366 (T400) 54 3t

KE

BOTTOM COWLING

FH AR

PARTS NAME:




T366 (T406) F 443t PAGE 11 OF 49
FHfAR: |KE
PARTS NAME: | BOTTOM COWLING
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEE |ZhpE AR (ER EEARER %8 &t
I |T36-00000010 KIEEER COVER, UPPER CASING 1
) {T36-00000008 KEE 4 SEAL, BOTTOM COWLING |
3 |6B/T6170-M6 NAEE N6 NUT Mg 4
4 |136-05000003 WEB4E BUSH, DANPER 4
5 |36-05000002 KERER DAMPER, BOTTOM COVLING 4
6 {T36-05000001 KE BOTTOM COWLING 1
7 |F25-00000004 BAAE 6 SUPER WASHER 6 4
8 |6B/T5783-M6x30 AAER Mox30 BOLT Méx30 4
9 |36-05000007 TECEES] LOCKING HANDLE, TOP COWLING | 1
10 |F15-05000022 MEREFRELE BUSHING, LOCKING HANDLE )
11 |F15-05000023 K AE WAVE WASHER 1
12 {T36-05000100 MBS RSt LOCKING HOOK ASSY |
13 |6B/T96-6 KHH 6 BIG WASHER 6 )
14 |6B/T5783-M6x12 AR Mox12 BOLT Mex12 1
15 |F15-05000009 R K% NIPPLE, PLASTIC 1
16 |6B/T5783-M6x25 AR Mox2S BOLT M6x25 4
17 [68/97.1-6 THE ¢ WASHER 6 4
18 |6B/T5783-Mex14 AR Nox1d BOLT Méx14 )
19 [136-05000004 Koz SHEATH, WAVE |
20 [136-05000006 K ENER COVER BOARD, BOTTOM COVLING | 1
20 {T36-05000005 FHRBRN X RUBBER PLUG, ABNORMAL 1
22 [F25-03000003 % RES RUBBER PLUG |
23 |T15-01020003 SEFRAH STOPER, HANG ROPE ASSY 1
M4 [F4-01090401 NEELTA% ENGINE STOP SWITCH ASSY |
25 {136-05000015 HIMERRE JACKET, TIGHTWIRE |
26 [T15-04000024 BG4 TIGHTWIRE, EARTHING 1




T366 (T406) 4+ fit PAGE 12 OF 49

FAEAM: | EHAY

PARTS NAME: | CONTROL SYSTEM

—
<o
(o

A

’ //'&/A.j

ENEPN
I Vg

—

. N
T4 { :/4/\"\“7>/\ <
NURSS AN
A’




1366 (T400) 51 F it

PAGE 13 OF 49

FHELH:  |BHZS
PARTS NAME:  [CONTROL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L B4R (R ARG %8 &t
1 {T36-05010100 A HANDLE ASSY, SHIFT GEAR |
) |B/T879.2-00. 5x14  (RAEEREEAS 02 5x14 PIN 1. 5x14 |
3 {T36-05010002 B B AL ROCKER B, DETENT |
4 [F15-05040002 T A BEARER, SHIFT ROD |
5 |6B/TS783-M6x25 FNAER MoxS BOLT M6x25 )
6 |6B/T97.1-6 T4Eo WASHER 6 4
T |6B/T91- 1. 6x10 Fo# ol 6x10 COTTER PIN ¢ 1. 6x10 1
8 |T36-05000014 i3 ikt AXIS PIN CONNECTING LEVER | 1
0 |GB/T84S-ST3.9x20  |EAEA L A SEEAT ST3. 9x20 [SCREW ST3. 9x20 )
10 [136-05010200 SUELEIE BLOCK, SHIFT ROD 1
11 {T20-03000006 THMBEE PLUNGER, SHIFT CAM |
12 |136-05000010 EERY BUSHING, PLUNGER |
13 |36-05000012 EERED SPRING B, PLUNGER 1
14 |136-05000011 EEREN SPRING 4, PLUNGER |
15 |136-05010001 BB AR ROCKER 4, DETENT 1
16 |T36-04000201 I THATBE T PLATE, ACCELEROGRAPH ACTUATOR| 1
17 |6B/15783-Mex16 A Moxl6 BOLT M6x16 1
18 |T36-04000202 kTt CHATN WHEEL, ACCELEROGRAPH 1
19 [T36-04000203 i1 B s DRIVEN VHEEL, ACCELEROGRAPH |
20 [136-04000204 TR BALE BUSH, ACCELEROGRAPH ACTUATOR 1
21 |6B/T5783-M6x30 7 f B N6x30 BOLT M6x30 1
20 {T36-04000205 AT & T0INT, CONNECTING R0D 4
23 |T36-04000206 Wl 1EA CONNECTING ROD, ACCELEROGRAPH | 1
24 |136-05000013 RHEEH CONNECTING LEVER, SHIFT GEAR 1
25 |136-05000035 R NUT, PLUNGER !
26 |6B/T6170-W7 NAEE W NUT M7 1
27 (T36-04000028W fAREL JOINT )
28 |136-05000040W RHEETR CLANP, CABLE |
29 |136-05000005W L5 GRS RUBBER PLUG "B’ 1
30 (T36-05010100W TRt HANDLE, GEAR SHIFT |
31 |T36-04000803W X4 % WIRE 1
30 [GB/889. 1M10x1. 25 [ 2B AR ENI0x1. 25 |LOCKING NUT MLO 1
33 |6B/197.1-10 THE1 VASHER 10 4
3 (T20-04000902 8 PLATE 1
35 |6B/TST83-M10x1. 25%40 |5 FAREHMI0xL. 25x40 BOLT M10x1. 25x40 1
36 {T20-04000900W S A LINK ROD ASSY 1
37 |F25-07000304W NALE/S NUT 1
38 |F25-07000303W Bhag BUSH, BOLT 1
39 [P15-11020000W B EATE R BOLT 1
40 |T20-04000901W A LINK ROD 1
41 [F25-07000006W FREREA S BEEEI/" NUT, LOCKING )
42 |F15-05000100BW R % START SWITCH |




PAGE 14 OF 49

1366 (T400) FMFft

ATRERAE ¢ A4 1

LOWER CASING & DRIVE I

i

PARTS NAME:

EL e




T36G(T406) FArFMt | pace 15 0F 49
FHBEMR | ATEERK & To541
PARTS NAME: | LOVER CASING & DRIVE T
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
sEEE  |Rh4S AR () AR X 2 &
1 [GB/T5782-M8x35 NEEH M8x5 BOLT M8x5$ 2
2 GB/T97. 1-8 T4ES WASHER § 4
3 |6B/T5T82-M8x45 AR M8xds BOLT Mgxds 2
4 {T36-03000301 UC TN SHELL , VATER PUMP 1
5 (136-03000303 KETERE LOVER BUSHING, WATER PIPE 1
6 [136-03000302 KEWE INNER SHELL, WATER PUMP 1
7 (T36-03000200 KR IMPELLER, VATER PUMP 1
8§  |T36-03000106 SMER EF A4 UPPER GASKET, OUTER PLATE 1
9 |T36-03000105 MR OUTER PLATE 1
10 |136-03000104 SMERT % 5t LOVER GASKET, OUTER PLATE | 1
11 |1366-03000026 Rt BASE , DRIVE SHAFT 1
12 |136-03000019 T 2h B 5 4 GASKET 1
13 [F25-04000007 A D4x10 DOVEL PIN ddx10 3
14 (1366-03000100 R kask DRIVE SHAFT ASSY 1 L
T366-030001008 Lo A1 DRIVE SHAFT ASSY (S) S
15 |T36-03000012 b4 i SEMICIRCULAR KEY 1
16 [F25-04010003 W w3 22x36x6 OIL SEAL 22x36x6 2
17 |T366-03000005 B VASHER, DRIVE SHAFRT 1
18 |T366-03000002 A A F-1720 QUILL BEARING E-1720 1
19 {T366-03000003 KEEEE BUSHING , NYLON 1
20 [T366-03000004 A A B-1516 QUILL BEARING B-1516 1
2 |T366-03000006 A BEARING WASHER A 1
2 |T366-03000007 THHA BEARING 1
23 |T366-03000008 HALHD BEARING WASHER B 1
24 {T366-03000009 WFHA (50300134 18) | QUILL BEARING 1
25 |1366-03000010-1 IMEBIEE A 0.7 SHIM(t: 0. Tam) !
1366-03000010-2 MEREBF0.75 SHIM(t: 0. 75mm)
1366-03000010-3 M R0, 8 SHIM(t: 0. $nm)
T366-03000010-4 MEREB KO, 85 SHIM(t: 0. 85mm)
26 [1366-03000011 M PINION 1
27 |6B/T894. 1-16 WM AL SPRING WASHER 16 1
8 |F4-03000024 FlAEEL GASKET 3
29 [F4-03000023 EHAEE PLUG, HOLE 01L )
30 [6B/T5783-M6x10 N AR Mox10 BOLT Méx10 1
3 |6B/T97.1-6 T4 E6 WASHER 6 1
3 |T366-03000024 HUERM PLATE, WAVE JACKET 1
33 [T36-03000008 G2 A TACKET, WAVE 1
34 |T366-03000400L R4 L) CAM ASSY, SHIFT ROD(L) ! L
T366-030004008 BT AE©) CAM ASSY, SHIFT ROD(S) §
35 |T366-03000001 ATRERHK LOVER CASING 1
36 (136-03000017 THOS gL PLUG, SHIFT ROD 1
37 |T36-03000024 FAERTHE GASKET 1
3 [1366-03000019 NEFHE SEAL, COVER 1




T36G(T406) FArFft | PACE 16 0F 49
FHEAR | ATEERK L B E4 1
PARTS NAME: | LOWER CASING & DRIVE I
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
5EEE  |RE4S EAR () R4 X 2 &
39 [F25-04000031 kB PLUG, 0IL RELEASE 1
0 [1366-03000021 A A 6105 BOLT M 25 ;
41 [T366-03000020 KTRENE LOWER CASING COVER 1
g |T366-03000029 HK D ER FILTER NET,VATER INLET !
43 |T366-03000030 #AORAE WATER INLET COVER 1
44 |0B/T845-8T6. 3x24-F  [FEL+FHEA K B BRATSTG. 3x24 SCREW ST6. 3x24 1
45 |T366-03000013 B&RTHATH BEARING 1 320/32003-1
46 |1366-03000014-1 ERERERF.T SHIM(t: 0. 7am) 1
T366-03000014-1 FRER B R 0.8 SHIM(t: 0. §mm)
1366-03000014-3 AR A9 SHIM (t: 0. 9mm)
1366-03000014-4 TREBEBEL SHIM (t: 1. Onn)
T366-03000014-5 TREBEBELL SHIM (t: 1. 1nm)
47 (T366-03000015 EAHE® GEAR, FORVARD 1
48 [136-03000404 g PLUNGER, SHIFT 1
49 |T36-03000403 EABY: SPACER, CLUTCH 1
50 [T36-03000402 BARBYE SPRING, CLUTCH 1
51 [T40-04050005 EAREN RING, CLUTCH 1
53 |136-03000405 TRELE CLUTCH, DOG 1
53 [T40-04050004 BoBH PIN, CLUTCH 1
s [1366-03000201 e SHAFT, PROPELLER 1
55 |T366-03000200 Bt PROPELLER SHAFT ASSY |
56 [T366-03000016 BAE 2R WASHER, REVERSE GEAR 1
57 {T366-03000017 R B GEAR, REVERSE 1
5§ [1366-03000018-1 BB ERELS SHIM (t: 1. $mm) !
T366-03000018-2 B BERELY SHIM (t: 1. 9mm)
T366-03000018-3 BRI 2. 0 SHIM(t: 2. Om)
T366-03000018-4 BIAERERF1 SHIM (t: 2. 1nm)
T366-03000018-5 B K. ) SHIM (t: 2. 2am)
T366-03000018-6 B AR R 3 SHIM(t: 2. 3um)
T366-03000018-7 BIRERER . 4 SHIM (t: 2. 4mm)
T366-03000018-8 BAEBIERE. S SHIM(t: 2. Smm)
59 [T366-03000300 KTRERBEAH COVER ASSY, LOVER CASING 1
60 |GB/T276-6204 Rk 6204 BEARING 6204 1
61 [F15-06020003 HE20x30x6 0IL SEAL 20x30x6 )
60 [1366-03000301 KT rthE COVER, LOVER CASING 1
63 |1366-03000012 A 93.5%9 DOVEL PIN 3. 5x9 1
64 |0B/T3452.1-56x3.55 |0 56x3.55 0-RING 56x3. 55 1
65 [1366-03000000L KTEREAE L) LOVER CASING ASSY (L) ! L
T366-030000008 KTEEAE ) LOVER CASING ASSY () §
66 [T366-03010000 KTEER KA LOVER CASING ASSY 1




1366 (T406) F f5 it

PAGE 17 OF 49

=

—
==

FHREL:

ATRERE L B Z4 1

PARTS NAME:

LOWER CASING & DRIVEI

\Q

e

qc
1. 827
18
== jj/
/
|
|
- -
| 7
A7
[ \//
" T
7 _- |
S !
\ |
\ r
\\ J
\ - 4
\/ —
SN, PART 0. DESCRIPTION DESCRIPTION QI RENARKS
smEE  |Ep4S FHAH (BN A GED %E Gt
1 |T40-02010003 KERELE NYLON WASHER, WATER PIPE 1
7 |T36-00010006L KEL WATER PIPE (L) 1 L
T36-000100065 KES WATER PIPE () §
3 [T40-02010005 KEEHE SEAL, WATER PIPE 1
4 {T36-02000002 KEERE ORIENTED BUSHING, WATER PIPE | 1
5 |oB/T820-Mex12 T K ATMox 12 CROSS BOLT Méx12 1
6 |T366-03000031 HHER PLASTIC BOARD 1
T 136603000032 EREHE GASKET, BOARD 1
8§ |F15-00000006 A4 ¢ 6x12 DOWEL PIN ¢ 6x12 )
g |GB/T5783-M6x16 NAER Moxl6 BOLT Méx16 )
10 |6B/197.1-6 THE6 WASHER 6 )
11 [7366-03000034 A TR LOWER ANODE B 1
1 (T366-03000022 KT HAA LOWER ANODE A 1
13 |6B/T861. 1-6 K4t S4B LOCK WASHER 6 !
14 |T366-03000023 A BOLT, ANODE 1
15 |1366-03000503 F ek R4 DOWEL PIN 1
16 |T366-03000500 YA PROPELLER ASSY 1
17 |T366-03000504 BF4E SADDLE-BACKED WASHER 1
18 |T366-03000505 Y34 3 NUT, PROPELLER 1
19 |GB/T91-94x40 o4 ¢ 4x40 COTTER PIN ¢ 4x40 1
20 |6B/197.1-8 T4ES WASHER § 6
1 (T36-00000013 1 4 EM8 X 30 BOLT M8x30 6




1366 (T406) E M FHf

PAGE 18 OF 49

FAELR: | WAE4L
PARTS NAME: | ELECTRICAL SYSTEM I

14
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE |RE4S EEEHR (R AR ED y8 i

I {T36-04000600 BREAH HIGH PRESSURE ASSY 1

1 [6B/15783-M6x25 AR N6x2S BOLT M6x25 )

3 |6B/197.1-6 THE 6 WASHER 6 5

& (136-04000023 C8Y (LIP 1

5 |6B/T5783-M8x16 AR M8xl6 BOLT M8x16 )

6 |cB/T97.1-8 T4E 8 WASHER 8 2

T [136-04000702 BXBXE BRACKET, IGNITION |

8 [T40-05000028 AXEAE PIPE, IGNITION 3

9 |T40-05000029 EXBHERE DAMPER, IGNITION 3

10 {136-04000701 BEXESE R PLATE, C.D. I 1

11 |6B/T96-6 ABE 6 BIG WASHER 6 3

12 (6B/T5783-M6x30 AN AER Mox30 BOLT M6x30 3

13 [136-04000800 KBS C.D.T UNIT ASSY 1

14 |6B/T5783-M6x20 A AER Mox20 BOLT M6x20 2

15 [136-04000027 BEBEM PLATE, THERMO WITCH |

16 |T40-05000100 BB THERMO WITCH ASS' Y |

17 |6B/75783-M6x16 AR Noxl6 BOLT Mox16 1

18 [T36-04000801 EXEE WIRE, C.D. T UNIT ASSY 1




1366 (T406) & F it PAGE 19 OF 49

FHMA [BARAI

PARTS NAME: ~ [ELECTRICAL SYSTEM I




1366 (T406) F 4 F

PAGE 20 OF 49

FHMAR: AR50
PARTS NAME: | ELECTRICAL SYSTEM I
SN PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
e AR AR %8 i
1 |F25-05000026 TREH NUT, FLYVHEEL 1
2 |F25-05000025 hEg4E WASHER, FLYWHEEL NUT 1
3 |cB/T3783-M8x14 A M8xl4 BOLT Mgy }
4 |6B/197.1-8 T4E 8 WASHER § 3
5 [120-06000031 RaHE PULLEY, STARTER 1
6 [T36-04000500 Ta At FLYWHEEL ASSY 1
7 {T36-04040000 BB LA BASE ASST |
8§ |T36-04040100 4 E COIL ASSY, MAGNETO 1
9 |6B/T93-5 PUAE S SPRING-WASHER § 4
10 |6B/T818-M5x25 T A KT M5x1S BOLT N5x25 4
11 |T36-04040200 B4 E LIGHTING COIL 1
12 |T36-04040300 MEL B PULSER (OIL ASSY 2
13 |6B/193-4 BUHE 4 SPRING-WASHER 4 5
14 |6B/T818-M4x22 TF A LEAT Mdx2 BOLT Méx22 4
15 |6B/T818-M4x6 TFEALBAT Mdx6 BOLT Méx6 I
16 |T36-04040001 HEiE MAGNETO BASE 1
17 |T40-05040008 L e 3 35X50K8 0IL SEAL 35x50x8 1
18 (14005040002 HEYE 0-RING |
19 |T40-05000018 L SEMICIRCULAR KEY 1
20 |6B/T5783-Méxdo0 AR Noxd0 BOLT Méx40 3
2 |6B/T97.1-6 T4E 6 VASHER 6 3




1366 (T400) 54 3t

PAGE 21 OF 49

FH AR

A% I

PARTS NAME:

ELECTRICAL SYSTEM I




1366 (T406) 54+ Ffit

PAGE 22 OF 49

FHHA4R: |BAZ4
PARTS NAME: | BLECTRICAL SYSTEM I
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEH IS FHLH(FX) FHELR(EXD HE F3id
1 |F25-05090100W Yl 28 4 1 FUSE ASSY 1
2 {T40-05000030W B2 104 FUSE WIRE (104) |
3 |F15-07060001 Bk RECTIFIER ASSY 1
4 |GB/T97.1-5 THES WASHER 1
S |6B/T818-5x25 A AT SCREW MSx25 1
6 [T36-04000020W L R SUPPORTING STRUCTURE,MOTOR | 1
7 {T36-04000030V G lGE GASKET, RUBBER |
§  |F4-04000039 14 B AM8x50 FLANGE BOLT M8x35 3
9 |cB/T3783-M6x12 AR Noxl2 BOLT Méx12 )
10 |T36-04000032W BeEF TR SUPPORTING STRUCTURE, RELAY | 1
1 |F15-07150301W BEEFE RELAY JACKET 1
12 [F15-07150300¥ RpEEEg RELAY, MOTOR |
13 [F15-07150501W W EE LT COVERING , POVER SOURCE LINE | 2
14 |6B/T97.1-6 F4RE6 WASHER 6 3
15 |6B/T6170-M6 7~ R BG NUT 3 COPPER
16 |136-04000036V Wl CONNECTION LINE,NOTOR |
17 |F25-051702020 WRES LT 2D JACKET "B", POWER LINE |
18 |T36-04000500W TRAH% FLYWHELL ASSY 1
19 |136-04000035W HREEL CONNECTION LINE, POVER 1
20 | T36-04000900 £ uil STARTUP MOTOR 1
2 [F25-05170201W HEEHATEL JACKET "A", POWER LINE |
2 |6B/97.1-8 THES WASHER 8 3
23 |GB/T5783-M8x16 7 fasAe Nx16 BOLT M8x16 1
24 [T36-04000033W RpEFE COVER, MOTOR 1
25 |F8-00000003 14 42 1418x 35 FLANGE BOLT M8x35 1




PAGE 23 OF 49

HLEE

CRANKSHAFT & PISTON

T366 (T406) F 45 F it

FHBL

PARTS NAME:




T366 (T406) F 45 F it

PAGE 24 OF 49

FHELH | HHEE
PARTS NAME: | CRANKSHAFT & PISTON
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEH  |ZfES FELH(EX) REAH X HE Fid
1 |T40-05020009 R Rk QUILL BEARING 1
) |T36-04020102 1 54 e SWING BLOCK A |
3 |140-05020103 EF R B WEARING PIECE, CONNECTING ROD| 4
4 [T40-05020105 AT CONNECTING ROD 2
5 |T40-05020104 A A QUILL BEARING )
6 [136-04020106 it 44 FL 4B SWING BLOCK B 1
7 {140-05020010 FIHRThA ROLLER BEARING 1
g [140-05020107 1 CIRCLIP )
9 |T40-05020108 0 1 SEAL, RETAINER 1
10 |T36-04020110 i 44 L C SWING BLOCK C 1
11 [T36-04020111 i 44 LD SWING BLOCK D 1
17 |T36-04020107 iakidkid PIN, CRANKSHAFT )
13 (14005020011 R Bk & QUILL BEARING 1
14 {136-04020100 I S AT AL CRANKSHAFT ~ ASSY 1
15 [140-05020007 I WASHER, PISTON 4
16 |T40-05020008 L R4 0. 5x20. 8 NEEDLE ROLLER 92.5x¢20.8 | 36
17 [T40-05020006 EEHERE CIRCLIP, PISTON PIN 4
18 [T40-05020003 iEEH PIN, PISTON 2
19 {T36-04020200 it E PISTON )
20 [136-04020201 & E A PISTON RING ASSY 1




PAGE 25 OF 49

1366 (T406) Z 4 F it

==}
o]
S
g
=
sy =
==
= |
= 2
b | =
=
B
—_
\Ep DA“
b =




1366 (T406) 4 it

PAGE 26 OF 49

THELh: [akh

PARTS NAME: | CRANKCASE
SN. PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
sEEH (EHEE B4R (X R4 X % it
I |736-04010100 Hik CYLINDER CASE 1
2 [F25-00000014 T4 08x1) DOVEL PIN ®8x12 )
30 |T85-05010400 oy Filia) GAS NIPPLE 4SSV B )
4 |T36-04010201 HE CRANKCASE 1
5 |T15-04010202 A VATER NIPPLE 1
6 [T40-05000030 X AERNL0x1. 25555 BOLT ML0x1. 25x55 10
T |GB/T97.1-10 T8 10 WASHER 10 10
8 |T36-04010000 AL 4 4 CRANKCASE ASSY 1
9 |T40-05000001 AR ARA ANODE A, CYLINDER CASE 1
10 |6B/197.1-6 THE 6 WASHER 6 5
11 |GB/T5783-Méx16 A ARE Moxle BOLT M6x16 1
12 |T36-04020300 W E R CASING ASSY, 0IL SEAL 1
13 [T40-05010302 HEA 30xd2x6 0IL SEAL A 30x42x6 )
14 [F25-02010002 BESE W 16x30x6 0IL SEAL 16x30x6 1
15 |GB/T879. 4-3x5 EREERMARES XS PIN 3x5 1
16 [T36-04020306 E G CASING, OIL SEAL 1
17 |T40-05020107 :E el CIRCLIP, OIL SEAL CASING 1
18 |T40-0400020 AR RORE 0-RING 1
19 |T36-04020303 i R0R B A 0-RING A, OIL SEAL CASING 1
20 |T36-04000013 HANEEHE GASKET, INNER COVER 1
21 |T36-04000014 BEHE INNER COVER, EXHAUST 1
20 [T36-04000015 #AUEEHE GASKET, OUTER COVER 1
23 [T36-04000016 HEMNE OUTER COVER, EXHAUST 1
24 |6B/T5783Mbx25 NAER N6x25 BOLT M6x25 20
25 [F4-04010102 A NIPPLE 1
26 [T36-04000017 K D5x O 9x245 VATER PIPE 1
27 [T36-04000001 b g A GASKET, CYLINDER HEAD 1
28 [T36-04000002 AlE CYLINDER COVER 1
29 |T36-04000003 Al GASKET, CYLINDER COVER 1
30 [T36-04000004 EhihE OUTER COVER, CYLINDER 1
30 [T40-05000031 X ER8XT0 BOLT 8x70 il
3 [BPRTHS Kz SPARK PLUG )
33 |785-05000003 B 44 GASKET 1
34 [T36-04000011 AEBEN4x14 TAM M14x14 1
35 [F15-07000031 B ES60 THERMOSTAT 1
36 [T36-04000010 HEEHH GASKET, THERMOSTAT 1
37 {T36-04000009 YRR COVER, THERMOSTAT 1
38 |6B/T5783-M6x30 AR N6x30 BOLT M6x30 4
39 [T36-04000008 L SPRING, PRESSURE VALVE 1
40 [T36-04000007 EHRG CORE, PRESSURE VALVE 1
41 {T36-04000006 EAREHE SEAL, PRESSURE VALVE 1
42 |6B/T5297-M6x25 S AT Mox25 BOLT M6x25 1
43 {T40-05000012 Mtk #B ANODE B, CYLINDER CASE 1




1366 (T406) 4 it

PAGE 27 OF 49

FRMAR bRk

PARTS NAME: | CRANKCASE

SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEH | TGS EHLH(BX) FHAH D) 4 b
44 |T36-04000025 B POTHOOK |
45 |6B/T5783-M8x35 AR M8k BOLT M8x35 |
46 |6B/197.1-8 T45 8 WASHER 8 11




T366 (T406) 43 M PAGE 28 OF 49

FAAM (MRS

PARTS NAME: |FUEL SYSTEM

-




1366 (T406) E 4= 1

PAGE 29 OF 49

Fakak: |Mbka
PARTS NAME: | FUEL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE |54 EEAR () R4 (X K& it
I [F4-05000200 kD iR FUEL CONNECTOR ASSY 1
2 |6B/T5783-M6x20 NEER N6x20 BOLT, HEXAGON M6x20 1
3 (6B/197. 1-6 THE 6 VASHER 6 3
& (6B/T6170-M6 NEEE 6 NUT Me 1
5 |F4-04000030 HEXE B SPRING , FUEL PIPE 'B" 6
6 [F15-07080000 SEAR A FILTER CUP ASSY 1
T |F15-07080001 e 22 ELEVENT, FILTER 1
8 [F15-07080002 AT (UP, FILTER 1
9 |6B/T3452. 1-930. 5xL.8 [ AT HE 932, 5x1. 8 SEAL, FILTER CUP 1
10 |120-06000017 WA 2 BRACKET, FILTER 1
11 |B/T6170-8 NS N8 NUT M8 1
12 |B/15783-M6x14 R AER Moxld BOLT Mox14 1
13 [136-04000021 WL 05x610x190 FUEL PIPE A @5x910x190 )
14 |T40-05080000 bR A% FUEL PUMP ASSY 1
15 |136-04000022 WHEB 05x610x400 FUEL PIPE B 95x910x400 1
16 (14005080001 WHET % LOVER COVER, FUEL PUMP 1
17 (140-05080003 ;@gTﬁ%@ DIAPHRAGY, LOVER COVER 1
18 |T40-05080002 WlART £ 5 44 ATRPROOF MAT, LOVER COVER )
19 [P4-04090005 Bk UNILATERAL PLATE )
20 [F4-04090011 BB AT M3xS SCREW, VALVE M35 )
2 (6B/T6170-M3 NEEE NUT M3 )
22 |T40-05080004 Sk FUEL PUMP SHELL 1
23 (14005080005 R b2 i AIRPROOF MAT, UPPER COVER 1
24 |T40-05080006 Wk ERE DIAPHRAGY, UPPER COVER |
25 |140-05080007 WWELE UPPER COVER, FUEL PUMP 1
26 [6B/193-5 BHLE S SPRING-WASHER 3
27 (6B/T818-M5x30 54 AT W5K30 SCREW M5x30 3
28 [T40-05000024 PR R 5 A GASKET, FUEL PP 1
29 |6B/T5782-Mxd5 NAE Moxds BOLT M6x40 2




PAGE 30 OF 49

1366 (T406) Z 4 F M

#AR4

INTAKE SYSTEM

FH AR

PARTS NAME:




1366 (T406) F 4 F Mt

PAGE 31 OF 49

FUHLH:  (HEES
PARTS NAME: | INTAKE SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
G B4R (R ARG %8 &t
1 |T20-04000007 HLARER HANDLE, AIR CHOKE 1
2 |T15-03010002 R 762 ORIENTED BUSH, AIR CHOKE 1
3o (B/T8T9.2-04x30 BAEEEEEEY 0430 [PIN §4x30 1
4 |T36-04000405 R TE A LEVER, AIR CHOKE 1
5 |6B/T818-M6x35 T 14 L ATMOx3S SCREW M6x35 3
6 |GB/T97.1-6 THE 6 VASHER 6 19
7 {T36-0400040 A MERE COVER, INTAKE SILENCER 1
8 |T36-04000403 AW R HE SEAL, INTAKE SILENCER 1
9 |T36-04000401 e M T RE SHELL, INTAKE SILENCER 1
10 |T15-04010202 I k% WATER NIPPLE 4
11 {T15-04000013 e EEC CLIP C,01L PIPE 10
12 {T36-04030105 E 00 3xd 7x305 0IL PIPE ( 3
13 |T36-04000026 AN E B R GASKET, INTAKE SILENCER 1
14 |B/T847-ST4.8x16 [k 384T ST4. 8x16 |SCREV ST4. 8x16 4
15 |6B/T6170-M6 5 Mo NUT M6 4
16 {T36-04000406 IH R 4 CONNECTING ROD, AIR CHOKE 1
17 {T6-05000022 i 15w AL TIE-IN, CONNECTING ROD )
18 |GB/T5783-M6x65 5 R Mox6s BOLT M6x65 )
19 [136-04000024 il 28 2 4 GASKET, CARBURETOR 1
20 |6B/T900-M6x25 k8 M6x25 BOLT M6x25 4
2 |GB/1818-M5x14 o AL AT MSx14 SCREW M5x14 4
20 |6B/T93-5 AR S SPRING-WASHER $ 4
23 |T36-04030200 HANE B A COVER ASSY, MANIFOLD SEAT 1
24 |T36-04030101 AR GASKET, INTAKE VALVE SEAT )
25 {T36-04030100 vigah s VALVE SEAT ASST, INTAKE )
26 |T36-04030201 HAREEET R GASKET, COVER 1
27 {T36-04030104 ARAC GAS NIPPLE ASSY ( 1
28 [T85-05010400 ot T3 GAS NIPPLE ASSY B |
29 |T36-04030000 A E A SEAT ASSY, INTAKE MANIFOLD | 1
30 |T36-0403010 8 A 0 3§ Tx120 0IL PIPE A 1
30 |T36-04000018 A GASKET, INTAKE MANIFOLD SEAT | 1
32 |6B/T3783-M6x25 o A Mox2S BOLT Mgx25 10
33 |36-04030103 4B 0 31§ Tx250 0IL PIPE B 1
34 |T15-03010002 LT 2 CASE, RUBBER 1
35 |136-04000300W i 25 414 CARBURETOR ASSY 1
36 |T36-04060000 R ELECTROMAGNETIC MAGNET ASSY 1
37 (T40-05000802W sk dr k HOOK, IRON CORE 1
38 |T40-05000801W UERIR LINK SPRING, IRON CORE 1
39 |F15-11030301W Tk TRON CORE 1
40 |T85-05160236 408 0 RING 1
41 (T40-05000800W sk A TRON CORE ASSY 1
42 [F15-11030002W Tk R FIXED PLATE 1
43 [F15-11030100W H R4 B CORE ASSY 1




1366 (T406) F 1 F

PAGE 32 OF 49

FH@AR:  |HAES
PARTS NAME: | INTAKE SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
5B50  |R445 EEAR () R4 EX) %8 i
44 [F15-11030003W SERE R DAMPER, CORE 1
45 |F15-11030200W 5 B E R COVER, CORE 1
46 |6B/T93-4 HELEY SPRING WASHER 4 4
47 |GB/T818-Mdx6 IRzt 2y ST SCREW M4x6 4
48 [F4-04120003 REB#Y BUSH, DAVPER 3
49 [Fa-04120002 HEHE R DAVPER 3
S0 [T36-04060001 LTS SUPPORT, TRON CORE 1
ST {T40-05000703 WEED DAVPER'B" 1
52 |6B/T93-S BERES SPRING WASHER 4
53 |6B/T818-5x6 + A LA x6 SCREW M5x6 4




T366 (T406) 4+ F it PAGE 33 OF 49
FHELR |hRER

PARTS NAME:

CARBURETOR ASSY

. PIRT 0. DESCRIPTION DESCRIPTION ] REVARKS
Cain Bl B ik AR (0 A5 ) e hit

1 {T36-04000300 2 AR CARBURETOR ASSY 1

2 |T36-04000310 FEAK BODY, MIAN JET /)




1366 (T406) 4+ F

PAGE 34 OF 49

FHEER |bBER
PARTS NAME: |CARBURETOR ASSY
SN. PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
SEEH | FHRS 4R B4R EX) §E &
3 |T36-04000311 FENEHS GASKET, MTAN JET )
4 |T36-04000312 TENAE 0-RING, MTAN JET )
S (136-04000313 iEA MIAN JET )
6 |6B/T818-M5x16 TEREE LA W5xl6 SCREW Msx16 4
7 |6B/T93-5 BUHLE S SPRING-VASHER 5 5
8 |136-04000314 HilEE DRAIN SCREW 1
9 |T36-04000315 MOl E T S GASKET, DRAIN SCREW 1
10 {T36-04000308 AR ALK 0IL CUP 1
11 [736-04000309 AR S GASKET, 0IL CUP 1
12 |GB/T818-M4x12 + 7L HAT M) BOLT Mdx12 1
13 [T36-04000307 B4 PIN, FLOAT 1
14 |T36-04000304 B FLOAT 1
15 [T36-04000302 IRE MIAN NOZZLE 1
16 [T36-04000306 R SPRING, NEEDLE VALVE 1
17 (13604000305 4R NEEDLE VALVE 1
18 {T36-04000303 # % 0IL NOZZLE 1
19 |6B/T818-M3x6 7 LA M3x6 BOLT M3x6 8
20 (6B/193-3 BUAE 3 SPRING-WASHER 3 8
2 |136-04000318 LR T4 APRON, AIR CHOKE 1
20 [136-04000317 BRI B2 BUSH, SWING LINK 1
23 (73604000316 R T SWING LINK, ATR CHOKE 1
24 |6B/T818-M6x10 7 LR Nexl0 SCREV M6x10 1
25 (68/193-6 BEAE 6 SPRING-WASHER 6 1
26 |736-04000319 BRTRER SHRAPNEL, AIR CHOKE 1
2T |136-04000320 BENLE WASHER, SHRAPNEL 1
28 |6B/T896-6 FO#E 6 CIRCLIP 6 1
29 |136-04000325 TR ALE WASHER, ACCELERATOR BAR )
30 [T36-04000328 B4 SCREW, ATR ADJUSTING )
3 (136-04000330 EREA0AE 0-RING, ATR ADJUSTING )
32 (13604000329 gL SPRING, ATR ADJUSTING )
33 [136-04000301 B Ak CARBURETOR BODY 1
34 [F15-07000016 i1 E R BEFEL TIE-IN 1
35 |GB/T818-M5x8 14 AT M58 BOLT M5x8 1
36 |6B/197.1-5 T4E WASHER 5 1
37 [736-04000321 W TEAT A ACCELERATOR BAR ASSY 1
38 |T36-04000324 i lEELd APRON, ACCELERATOR )
39 [736-04000327 WA RS SPRITG, THORTTEL 1
40 |T36-04000326 i T4 BOLT 1
41 |136-0400033 s GASKET, PLATE 1
42 |136-04000331 Bl PLATE 1
43 |6B/193-4 BUAHE 4 SPRING-WASHER 4 |
44 {136-04000333 PR T PR 44 LIMITED PIN, AIR CHOKE 1
45 |T36-04000334 LR T B i LIMITED SPRING, AIR CHOKE | 1




PAGE 35 OF 49

il

i

1366 (T406)

—
192
55]
=
=)
=
J—
—
T =
==
vt =
B=| =
= =
~| =
| =
| on
E—~
\mp mn
L =




1366 (T406) ZEF At

PAGE 36 OF 49

FHEafh |HEAE
PARTS NAME: |TOP COWLING ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SRS |THgE AR (R AR D) %8 ki
1 |36-06000000 MEAH TOP COWLING ASSY 1
2 |T36-06000002 ] COVER, TOP COWLING 1
3 |T36-08000001 RERE (6) MARK (RIGHT), TOP COVLING | |
4 [T36-06000001 e TOP COWLING 1
5 {T36-06000005 TEGE RUBBER LOOP, TOP COWLING 1
6 [6B/197.1-5 T4E 5 WASHER 5 8
7 |6B/T818-M5x14 TFEALEAT M5xl4 SCREW Msx14 )
8§ [T36-06000003 ER FRONT POTHOOK 1
9 |6B/T6170-)5 N NS NUT M5 4
10 {T36-06000006 MEF A RUBBER SEAL, TOP CONLING 1
11 [T36-06000004 L) BACK POTHOOK 1
12 (cB/T5783-M6x20 AR Mox20 BOLT M6x20 4
13 |6B/T93-6 BUARE o SPRING-VASHER 6 4
14 [cB/197. 16 T4E ¢ WASHER 6 4
15 [136-08000002 T2 (£) MARK. (LEFT), TOP_COWLING 1
16 |6B/T818-M5x20 TFERLEAT M5x20 SCREW M5x20 )
17 |136-08000003 MERE (B) MARK (BACK), TOP COVLING 1




PAGE 37 OF 49

1366 (T406) E 4 = 1

RHB

STARTER

A4

PARTS NAME:




T366 (T406) & ¢ Ffit PAGE 38 OF 49
LR |RIB
PARTS NAME: [STARTER
SN PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEH  |2p4e 4R (B B4 1) %8 i
L (136-04050001 R BN STARTER 1
1 |6B/T6170-M8 NAEE B NUT M8 1
3 |6B/T5783-M8x35 AR N8x3S BOLT M8x35 8
4 |6B/197.1-8 T4E 8 VASHER § ]
5 |T40-05000027 RABHERE DAMPER, STARTER 1
6 |T36-04050006 R BE COLLAR, LIMITED PLATE 3
T |136-04050002 RpTHE GUIDE, STARTER 1
8 |T36-04050003 KB 5E SEAL, FROTHY RUBBER |
9 |F25-05160021 FHHEHE DAMPER, HANDLE 1
10 [F25-05160500 s F A HANDLE ASSY, STARTER 1
11 |F15-07130205 #3h% (05. 5L 80%) START LINE 1
12 |F-04130102 R FE COVER, HANDLE 1
13 |cB/T5783-M6x16 ~ g Mox16 BOLT M6x16 3
14 |6B/197.1-6 T4E 6 VASHER 6 4
15 |136-04050003 W F ANTIFRICTION WASHER |
16 (T40-05110001 N VOLUTE SPRING 1
17 |T36-04050004 ks WHEEL, START-UP 1
18 |T20-06060005 RApRAE BUSH, START-UP WHEEL 1
19 |120-06060008 3 ik SPRING, TENSION 1
20 {T20-06060007 s PAVL, DRIVE |
1 (12006060011 ER#EE SPRING, PLATE 1
20 {T20-06060010 RARRE F ANTIFRICTION WASHER, START WHEEL| 1
23 {T20-06060009 RARER PLATE, START WHEEL 1
24 [6B/793-8 BEAE 8 SPRING-WASHER § 1
25 |T36-04050000 R BAK STARTER ASSY 1
26 |T36-04000020 RABELR BRACKET (LEFT) , STARTER 1
27 |T36-04000019 R BELR BRACKET (RIGHT) , STARTER 1
28 |T40-05110002 R BE CHAIN WHEEL, STARTER 1
29 |T40-05110003 RRAE BUSHING, CHAIN WHEEL 1
30 |6B/196-6 K4HE 6 BIG WASHER 6 1
31 |6B/193-6 BHAE ¢ SPRING-WASHER 6 |
3 |6B/T5783-M6x25 KA M6x2S BOLT M6x25 1
33 [120-06000502 LEEES TIE-IN, ARRESTER 1
34 |120-06000501 HoBEEE SPRING, ARRESTER 1
35 |T36-04050100 W BRE A TIGHTWIRE ASSY, ARRESTER 1
36 |T36-04000101 o BWE E R R PLATE, ARRESTER A 1
37 {T36-04000102 W BAEEERD PLATE, ARRESTER B 1
38 {T36-04000103 W BEH SWING STEM, ARRESTER !
39 |T36-04000104 BitdE BUSHING, SWING STEM 1
40 |6B/T5783-M6x30 AR N6x30 BOLT M6x30 1
41 |T6-05000022 AR BEREL TIE-IN, CONNECTING ROD )
42 |T36-04000106 o BE CONNECTING ROD, ARRESTER 1
43 |120-06000037W LGRS SHITCH 1




1366 (T400) F4F4t

PAGE 39 OF 49

Atk Mk
PARTS NAME: | FUEL TANK

SN, PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
pPRTE | 4R FHLH(EX) FHATR G HE .84

1 [F15-09000000 WE Kk 0IL TUBE ASSY 1

) |F15-10000000 A FUEL TANK ASSY 1

3 |F15-10010000 s £ 0 COVER ASSY, FUEL TANK 1

4 |GB/T818-5x16 A A L ATIOX LG SCREW , PAN HEAD M5x16 4

5 |GB/T97.1-5 T4ES WASHER § 4

6 [F15-10020000 HETTR OLEOMETER ASSY 1

7 |F15-10000003 ft GASKET I

8 [F15-10000002 AR STRAINER 1

9 [F15-10000001 WA ALK FUEL TANK 1




1366 (T400) 4 1

PAGE 40 OF 49

kst |BAGLHK
PARTS NAME:  |CONTROL BOX ASSY




1366 (T406) &4 1t PAGE 41 OF 49
At |[RYR4H
PARTS NAME: CONTROL BOX ASSY
S PIRT 0. DESCRIPTION DESCRIPTION REVARKS
5B % 45X EEAH X it
T20-130000007 BY LU CONTROL B0 455¥ I
72, 5+60 Ak CLAVP )
FL5-130002000 RAF LA STARTING SVICH 4SS I
FL5-130001008 BbxH (ONTROL CABLE ASSY I
F15-11000002W BUETER PLATE , CONTROL BOX 1
(31819, 2-5X12 e LR X 1) SCREW PAN IEAD V112 )
FLS-13020007 W ITREE R THROTTLE FANDLE , INCHING I
FIS-130000051 A BUSH, CAM ]
F15-130200061 e T BUSI, HANDLE I
F15-11000001W WEM B BLOCK , RUBBER 1
F15-13000014W EPE JACKET , CABLE 1
F4-01090401 REL AR STOPER , HANG ROPE 4S5 I
FLS-130204000 LEFLL ENGINE STOP SWICH 4SS I
F15-13000203W Ui 3L INSULATED PLUG "B 1
F15-13000202W Ui 3L\ INSULATED PLUG "A" 1
F15-13020001W Blez COVER , CONTROL BOX 1
F15-13000013W EYaNER SMALL COVER , CONTROL BOX 1
F15-13020005W WHAEB WASHER "B" , WAVE 1
F15-13020100W HERRAK LOCKED DISK ASS'Y 1
F15-13020002W i TORSION SPRING 1
F15-13020003W THER EACH LOCKED PULLEY 1
F15-13020004¥ ARBEER PLATE , PULLEY SPRING I
(3/T818-1416 2y LIILL PA HEAD SCREV 4 x 6 ]
F15-130200000 EYLEUM COVER 4S5Y, CONTROL BOX I
(B/T5783-H8130 T LR BOLT M8 x 30 1
(3/197. 1-8 THES WASHER 8 1
T20-13000500% IRk bk VACRINE , CONTROL ACCELEROGRAPH 1
FLS-13000007W HHHE TASIER 1
(B/T896-6 Fo#Eo PIN', COTTER § 3
F25-07000007W BrmEE LB CONTROL CABLE TIE-IN "B ]
F15-13000002W ek CAM MECHANTSM 1
(3/T818-N3K14 +Efe A L BANIx 14 PA HIEAD SCREW M3 x 14 ]
F15-13000800W B+ INCHING SWITCH 1
F15-13000003% BREEEER PLATE I
F15-130000041 Bl PILLEY 1
FLS-13000001 Bh#EL KHIFT SPRING PLATE "B" ;
F15-120000160 RIS NARK 16 1
B/ TeL 706 L NIT 1 i
F15-13000008V B VEARBLE PLATE, CALACVISI 1
F15-13000700 B SHIFT SWING LINK 1
F15-13000601W R R A% ADJUSTER FASTNESS ASS'Y 1
GB/T5783-M5K25 RIS x 15 BOLT M5 x 25 )
0B/ T6170-V5 KAEB NUT W5 ]




1366 (T406) 5 4 At

PAGE 42 (F 49

ML |(BAGAk
PARTS NAME: CONTROL BOX ASSY
SN PART X0, DESCRIPTION DESCRIPTION Iy REMARKS
2B50 | RHRT AR (FX) FEAREX) hz B
44 [RI5-13000300W Yoot B4 f BUZZER ASS'Y I
45 [PIs-130006020 R4 ADIUSTER PIN 1
4 [B/15287-6 Bk aEs BIG VASHER 6 3
47 [FI5-13000006W BRREE WEARABLE PLATE I
18 [FI5-13000011W FREFITE BUSH , SHIFT SWING LINK I
49 [FI5-13000012 BYA BRACKET , CONTROL BOX 1
S0 [FIs-12000013 R NARK 13 I
51 [Frs-13000015W HAEH COVER , VATERPROOF 1
52 [FIs-13010010V BYERRAS BLOCK, CONTROL, HANDLE I
53 [cB/m9s6. 1-5 SR B RS WASHER , LOCKED 5 )
54 |GB/7819. 2-415X18 TR LA < 18 SCREW, PAN HEAD M5 x 18 7
55 [F1S-13010003W RABARL JAM, BUTTON )
S6 [F1S-13010001% BYEH CONTROL HANDLE I
57 [Frs-13010002 e CONTROL HANDLEBAR 1
58 [GB/T84. 5874, 8X12 AL LS §x 1) |SCREN, PAN HEAD ST4, 8x12 I
9 (GB/T818-M4X10 2 AT X 1 SCREN, PAN HEAD M4 x 10 3
60 [FI5-13010009W BY 3 COVER , CONTROL HANDLE 1
61 [FI5-13010005W EH#E BPRING |, COMPRESSI0N 1
62 [FI5-13010004¥ B\ PART , ORIENTATION CONTROL 1
63 [FI15-13010008% FHEER PLATE | ORIENTATION PART 1
64 (6B/T820-M6X90 R EATIOx 90 SCREW, PAN HEAD M6 x 90 ]




PAGE 43 OF 49

1366 (T406) Z 4 %t

t)

/1
D
N

ZANER %

ENGINE ASSY (REPAIR KIT)

PARTS NAME:




1366 (T406) 4 it PAGE 44 OF 49
FHEAT | RAMER EBE)
PARTS NAVE: |ENGINE ASSY REPAIR KIT)
SN. PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
SEEH | 2455 B4R (X AR ED % it
I |136-04010100 i CYLINDER CASE 1
2 [F25-00000014 T4 08x1) DOVEL PIN ®8x12 )
30 |T85-05010400 oy Filia) GAS NIPPLE 4SSV B )
4 |136-04010201 HE CRANKCASE 1
5 |T15-04010202 Ak VATER NIPPLE 1
6 [T40-05000030 X AERNL0x1. 25555 BOLT M10x1. 25x55 10
T |GB/T97.1-10 T8 10 WASHER 10 10
8 [136-04010000 MEEA % CRANKCASE ASSY 1
9 |T40-05000001 AR ARA ANODE A, CYLINDER CASE 1
10 |6B/197.1-6 THE § VASHER 6 3
11 |GB/T5783-Méx16 A ARE Moxle BOLT M6x16 1
12 |T36-04020300 ERRLS i CASING ASSY, OIL SEAL 1
13 |140-05010302 HEA 30xd0x6 0IL SEAL A 30x40x6 )
14 [F25-02010002 BESE W 16x30x6 0IL SEAL 16x30x6 1
15 |GB/T879. 4-3x5 EREERMARES XS PIN 3x5 1
16 [T36-04020306 E G CASING, OIL SEAL 1
17 |T40-05020107 :E el CIRCLIP, OIL SEAL CASING 1
18 [T40-04000205 KE7RAE 0-RING 1
19 |T36-04020303 i R0R B A 0-RING A, OIL SEAL CASING 1
20 |T36-04000013 HANEEHE GASKET, INNER COVER 1
2 |T36-04000014 HERE INNER COVER, EXHAUST 1
20 [T36-04000015 #AUEEHE GASKET, OUTER COVER 1
23 [T36-04000016 HEMNE OUTER COVER, EXHAUST 1
24 |6B/T5783-Mbx25 NAE M6xds BOLT M6x25 )7
25 [F-04010102 K NIPPLE 1
26 |T36-04000017 K D5x O 9x245 VATER PIPE 1
27 |136-04000001 b g A GASKET, CYLINDER HEAD 1
28 [T36-04000002 AlE CYLINDER COVER 1
29 |T36-04000003 Al GASKET, CYLINDER COVER 1
30 |T36-04000004 Ehsz OUTER COVER, CYLINDER 1
30 [T40-05000031 X ER8XT0 BOLT 8x70 il
3 [BPRTHS Kz SPARK PLUG )
33 |785-05000003 B 44 GASKET 1
34 [T36-04000011 AEHEM 41 TAM M14x14 1
35 [F15-07000031 HIBES60 THERMOSTAT 1
36 |136-04000010 HEEHH GASKET, THERMOSTAT 1
37 [136-04000009 FREE COVER, THERMOSTAT 1
38 |6B/T5783-M6x30 AR N6x30 BOLT Méx30 4
39 [T36-04000008 EhR#s SPRING, PRESSURE VALVE 1
40 [T36-04000007 EHRG CORE, PRESSURE VALVE 1
41 {T36-04000006 EAREHE SEAL, PRESSURE VALVE 1
42 [6B/T5297-M6x25 i 824T Mox2S BOLT M6x25 1
43 {T40-05000012 Mtk #B ANODE B, CYLINDER CASE 1




1366 (T406) Z 4 F it

FHEAIE | RAMER EBE)
PARTS NAME:  [ENGINE ASSY (REPAIR KIT)
SN. PART NO. DESCRIPTION DESCRIPTION QY RENARKS
SBEH | EfH45 EHLH(BX) AT D) 4 b
44 |736-04000025 B POTHOOK 1
45 |GB/T5783-M8x35 N M8xS BOLT M8x35 1
46 |GB/T5783-M6x65 AR Mox65 BOLT M6x65 )
47 |GB/T900-M6x25 TLEH Nx2S BOLT H6x25 4
48 |115-04000013 i £ %0 CLIP C,0IL PIPE 10
49 |GB/T818-M5x14 oA A AT NSkl SCREW M5x14 4
50 |6B/T93-5 AR S SPRING-WASHER 4
51 |T36-04030200 FEBEEEAE COVER ASSY, MANIFOLD SEAT 1
52 |T36-04030101 HERE S GASKET, INTAKE VALVE SEAT )
53 [136-04030100 # AR EA VALVE SEAT ASSY, INTAKE )
54 {T36-04030201 HAREEEEHE GASKET, COVER 1
55 |T36-04030104 B GAS NIPPLE ASSY ( 1
56 |185-05010400 B 1B GAS NIPPLE ASSY B 1
57 |T36-04030000 HAREEA S SEAT ASSY, INTAKE MANIFOLD | 1
58 |T36-04030102 EmgAd o Txd120 0IL PIPE A 1
59 {T36-040000018 HANE B A GASKET, INTAKE MANFOLD SEAT | 1
60 |T36-04030103 EEBd 3o Tx 250 0IL PIPE B 1
61 |T36-04030105 B0 30 Txd 325 0IL PIPE ( 3
60 [T40-05020009 Rl BA QUILL BEARING 1
63 (13604020102 i B RS SWING BLOCK A 1
64 |T40-05020103 EATRE B WEARING PIECE, CONNECTING ROD| 4
65 |T40-05020105 Ef CONNECTING ROD )
66 |T40-05020104 WA A QUILL BEARING )
67 |T36-04020106 1 44 L 3% B SWING BLOCK B 1
68 [T40-05020010 B R TR ROLLER BEARING 1
69 |T40-05020107 #HE CIRCLIP )
70 |T40-05020108 %R SEAL, RETAINER 1
71 |136-04020110 i 4 LS SWING BLOCK C 1
77 |T20-06020110 44 LD SWING BLOCK D 1
73 |136-04020107 it PIN, CRANKSHAFT )
74 |T40-03020011 FhREA QUILL BEARING 1
75 [136-04020100 i 4 AT 1 CRANKSHAFT ~ ASSY 1
76 |T40-05020007 EELE WASHER, PISTON 4
77 |T40-05020008 374 2. 5x20. 8 NEEDLE ROLLER 62.5x620.8 | 56
78 |T40-05020006 EEHLE CIRCLIP, PISTON PIN 4
79 |T40-05020003 EEH PIN, PISTON )
80 |T36-04020200 EE PISTON )
§1  |T36-04020201 EERA % PISTON RING ASSY 1
82 |T36-04000000 RAHE ENGINE ASSY 1
83 |6B/T97.1-8 T4E 8 WASHER 8 1

PAGE 45 OF 49




N
-
=
=)
o
~
==}
=)
—=
(=
—
— o N
et £0) 0N,
—_ — =
% (=
—_ [}
\ " ==
=\
= 3 <
s = =
fm: Av\ | £/
T — =,
£
—
= ~
(] =)
= | ==| ==
-
|
SN—
I AM“A
T.”N e =
o
— | &
=
\EHP mn
W | =

\
N

/ M/WWWWAV\

14
15




1366 (T406) 4 it PAGE 47 OF 49
TEELH LG
PARTS NAVE: | APPENDIX T (REPAIR KIT)
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEH | 2455 B4R (X AR ED % i
1 |T36-04000024 B GASKET, CARBURETOR 1
) |T36-04030101 SE A 5 A GASKET, INTAKE VALVE SBAT 2
3 |T36-04030201 HAREE ST HE GASKET, COVER 1
4 |136-040000018 HEHSETHY GASKET, INTAKE MANIFOLD SEAT | 1
5 |T40-05040008 HEHEEH 35%50x8 0IL SEAL 30x40x6 1
6 [140-05040002 e Hl0A B 0-RING, MAGNETO 1
7 |T36-04000001 fkE bt GASKET, CYLINDER HEAD 1
8 [T36-04000003 Bhr 2 GASKET, CYLINDER COVER 1
9 [T36-04000010 EETH GASKET, THERMOSTAT 1
10 |T36-04000013 HANEEHE GASKET, INNER COVER 1
11 [T36-04000015 #ANEFHY GASKET, OUTER COVER 1
12 |140-05010302 HEA 30x40x6 0IL SEAL A 30x40x6 )
13 [F25-02010002 HEEE W 16x30x6 0IL SEAL 16x30x6 1
14 |T40-04000205 KRR E 0-RING 1
15 |136-04020303 W 7 AR0R B 0-RING A, 0IL SEAL CASING 1




T36G(T400) E-FM | PAGE 48 0F 49

FH AR

iR 1 ()

PARTS NAME:

APPENDIX 1T (REPAIR KIT)




1366 (T406) F{%F fit

PAGE 49 (F 49

FHELR:  RET BER
PARTS NAME:  |APPENDIX II (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEH IS FHLH(FX) FHELR(EX HE F3id
1 |T36-00000007 RAfE 4 GASKET, ENGINE |
) {T36-00000009 HE B85 H 4 GASKET, OUTLET MANIFOLD |
3 (T36-00010002 5 B A GASKET, EXHAUST GUIDE |
4 [T36-00010005 HEBERHE SEAL, EXHAUST GUIDE 1
5 136-03000303 KETRAE LOWER BUSHING, VATER PIPE 1
6 [136-030000302 KRR INNER SHELL, VATER PUMP 1
7 [136-030000200 K& TMPELLER, WATER PUMP 1
g [136-030000106 SR L S UPPER GASKET, OUTER PLATE | 1
9 |136-030000105 SR OUTER PLATE 1
10 [136-030000104 ST 5 LOVER GASKET, OUTER PLATE | 1
1 [T366-030000025 o 5 4 GASKET 1
12 [F25-04010003 W4 20x36x6 0IL SEAL 22x36x6 2
13 {T366-0300003 EME AL GASKET, BOARD 1
14 [F4-03000024 A ES GASKET 3
15 |T36-03000024 FAER T GASKET 1
16 |T366-03000019 NEFHA SEAL, COVER 1
17 |r15-06020003 WE0x30x6 0IL SEAL 20x30x6 )
18 |0B/T3452.1-56x3.55  |0F/E 56x3.55 0-RING 56x3. 55 1




1366(T406) M | PacE 1 OF IV
Ak FHEIREX
NAE: | PARTS CATALOGUE INDEX
FHRT T&F5 FHRT &g FHRE R&/F5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
BPR7HS 26-32 F15-11030003W 32-44 F25-00000014 26-2
F4-01010003 1-33 F15-11030100W 31-43 F25-01000001 1-13
F4-01090006 7-1 F15-11030200W 32-45 F25-01000002 1-24
F4-01090007 7-3 F15-11030301W 31-39 F25-01000003 1-1)
F4-01090401 41-12 F15-12000013W 42-50 F25-01000004L 3-45
F4-01090401 11-24 F15-12000016W 41-37 F25-01010002 1-38
F4-03000023 15-29 F15-13000001W 41-36 F25-01010003 1-31
F4-03000024 15-28 F15-13000002W 41-31 F25-01010004 2-30
F4-04000030 29-5 F15-13000003W 41-34 F25-01010010 2-11
F4-04000039 11-8 F15-13000004W 41-35 F25-01010011 2-18
F4-04010102 26-25 F15-13000005W 41-8 F25-01010102 1-35
F4-04090005 29-19 F15-13000006W 42-47 F25-01010103 1-34
F4-04090011 29-20 F15-13000007W 41-18 F25-01010402 5-29
F4-04120002 32-49 F15-13000008W 41-39 F25-01010403 5=27
F4-04120003 32-48 F15-13000011W 42-48 F25-02010002 26-14
F4-04130102 38-12 F15-13000012W 42-49 F25-03000003 11-22
F4-05000200 29-1 F15-13000013W 41-17 F25-04000007 15-13
F15-13000014W 41-11 F25-04000031 16-39
F15-13000015W 42-51 F25-04010003 15-16
F8-00000003 22-15 F15-13000100W 41-4 F25-05000025 20-2
F15-00000006 17-8 F15-13000200W 41-3 F25-05000026 20-1
F15-01010001 1-39 F15-13000202W 41-15 F25-05090100W 12-1
F15-01010007 1-19 F15-13000203W 41-14 F25-05160021 38-9
F15-01030200 1-31 F15-13000300W 4)-44 F25-05160500 38-10
F15-05000009 11-15 F15-13000601W 41-41 F25-05170201W 12-11
F15-05000022 11-10 F15-13000602W 42-45 F25-05170202W 2-17
F15-05000023 11-11 F15-13000700W 41-40 F25-07000006W 13-41
F15-05000100BW 13-42 F15-13000800W 41-33 F25-07000007W 41-30
F15-0602003 16-61 F15-13010001W 42-56 F25-07000303W 13-38
F15-07000016 34-34 F15-13010002V 42-57 F25-07000304W 13-37
F15-07000031 26-35 F15-13010003W 42-55
F15-07060001 1)-3 F15-13010004W 42-62
F15-07080000 29-6 F15-13010005W 42-61 T15-01020003 11-23
F15-07080001 29-7 F15-13010008W 42-63 T15-03010002 31-2
F15-07080002 29-8 F15-13010009W 42-60 T15-03010002 31-34
F15-07130205 38-11 F15-13010010W 42-52 T15-04000013 31-11
F15-07150300W 22-12 F15-13020000W 41-14 T15-04000024 11-26
F15-07150301W 2-11 F15-13020001W 41-16 T15-04010202 26-5
F15-07150501VW 22-13 F15-13020002V 41-20 T15-04010202 31-10
F15-09000000 39-1 F15-13020003W 41-21 T20-03000006 13-11
F15-10000000 39-2 F15-13020004W 41-1) T20-04000007 31-1
F15-10000001 39-9 F15-13020005W 41-18 T20-04000900W 13-36
F15-10000002 39-8 F15-13020006W 41-9 T20-04000901W 13-40
F15-10000003 39-7 F15-13020007W 41-7 T20-04000902W 13-34
F15-10010000 39-3 F15-13020100W 41-19 T20-06000017 29-10
F15-10020000 39-6 F15-13020400W 41-13 T20-06000031 20-5
F15-11000001W 41-10 T20-06000037W 38-43
F15-11000002W 41-5 T20-06000501 38-34
F15-11020002W 13-39 F25-00000004 11-7 T20-06000502 38-33
F15-11030002W 31-42 F25-00000014 2-20 T20-06060005 38-18




1366 (T406) Ff+ it PAGE 11 OF IV
4 | REERBELK
NAME: | PARTS CATALOGUE INDEX
FHRT N&/F5 FHKS &% FHRT iRaliaa
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.

T20-06060007 38-20 T36-01010311 5-11 T36-03000008 15-33
T20-06060008 38-19 T36-01010313 5-1 T36-03000012 15-15
T20-06060009 38-23 T36-01010314 5-20 T36-03000017 15-36
T20-06060010 38-22 T36-01010315 5-23 T36-03000024 15-37
T20-06060011 38-21 T36-01010316 5-21 T36-03000104 15-10
T20-13000000W 41-1 T36-01010317 5-25 T36-03000105 15-9
T20-13000500W 41-21 T36-01010318 5-19 T36-03000106 15-8

T36-01010319 5-22 T36-03000200 15-7

T36-01010320 5-26 T36-03000301 15-4
T36-00000001 9-18 T36-01010321 5-18 T36-03000302 15-6
T36-00000002 -1 T36-01010322 5-10 T36-03000303 15-5
T36-00000003 2-15 T36-01010323 5-9 T36-03000402 16-50
T36-00000004 2-19 T36-01010324 5-12 T36-03000403 16-49
T36-00000005 2-17 T36-01010325 1-15 T36-03000404 16-48
T36-00000006 9-13 T36-01010326 1-26 T36-03000405 16-52
T36-00000007 9-1 T36-01010327 5-13 T36-04000001 26-27
T36-00000008 11-2 T36-01010400 5-28 T36-04000002 26-28
T36-00000009 9-3 T36-01010401 5-31 T36-04000003 26-29
T36-00000010 11-1 T36-01020001 1-1 T36-04000004 26-30
T36-00000011 3-50 T36-01020002 -1 T36-04000006 26-41
T36-00000012 2-5 T36-01030001 7-1 T36-04000007 26-40
T36-00000013 17-21 T36-01030002 7-14 T36-04000008 26-39
T36-00000014 9-16 T36-01030003 7-15 T36-04000009 26-37
T36-00010001 9-1 T36-01030004 7-18 T36-04000010 26-36
T36-00010002 9-7 T36-01030005 7-19 T36-04000011 26-34
T36-00010003 9-6 T36-01030006 7-12 T36-04000013 26-20
T36-00010004 9-8 T36-01030100 -1 T36-04000014 26-21
T36-00010005 9-11 T36-01030200 7-24 T36-04000015 26-1)
T36-00010006L 17-1 T36-01030201 7-21 T36-04000016 26-23
T36-00010006S T36-01030202 7-11 T36-04000017 26-26
T36-01000001 3-46 T36-01030203 7-10 T36-04000018 31-31
T36-01000002 3-47 T36-01030300 1-5 T36-04000019 38-27
T36-01000003 3-52 T36-02000001 9-17 T36-04000020 38-26
T36-01000004 3-53 T36-02000001S T36-04000021 29-13
T36-01000005 3-49 T36-02000002 17-4 T36-04000022 29-15
T36-01010001 1-43 T36-02000003 9-12 T36-04000023 184
T36-01010002 3-44 T36-02000004 2-10 T36-04000024 31-19
T36-01010100 2-41 T36-02000005 9-20 T36-04000025 17-44
T36-01010103 1-36 T36-02000006 9-19 T36-04000026 31-13
T36-01010200 1-31 T36-02000007 3-57 T36-04000027 18-15
T36-01010301 2-40 T36-02000200 3-60 T36-04000028W 13-27
T36-01010302 5-14 T36-02010000 3-59 T36-04000029V 11-6
T36-01010304 5-2 T36-02010001 -7 T36-04000030W 22-1
T36-01010304-2 5-1 T36-02010002 2-9 T36-04000032W 22-10
T36-01010305 5-3 T36-02010100 2-11 T36-04000033W 21-4
T36-01010306 5-8 T36-02010103 2-8 T36-04000035W 21-19
T36-01010307 5-6 T36-02020001 3-58 T36-04000036W 2)-16
T36-01010308 5-5 T36-02020002 3-56 T36-04000101 38-36
T36-01010309 5-16 T36-02020003 3-55 T36-04000102 38-37
T36-01010310 5-17 T36-02020100 3-54 T36-04000103 38-38




1366 (T400) K3t PAGE III OF IV
4% |EHERBER
NAME: | PARTS CATALOGUE INDEX
R R/ F5 EHRE R/ Fg R R#/FE
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
T36-04000104 38-39 T36-04000701 18-10 T36-05000006 11-20
T36-04000106 38-42 T36-04000702 18-7 T36-05000007 11-9
T36-04000201 13-16 T36-04000800 18-13 T36-05000010 13-12
T36-04000202 13-18 T36-04000801 18-18 T36-05000011 13-14
T36-04000203 13-19 T36-04000803W 13-31 T36-05000012 13-13
T36-04000204 13-20 T36-04000900W 22-20 T36-05000013 13-24
T36-04000205 13-22 T36-04010000 26-8 T36-05000014 13-8
T36-04000206 13-23 T36-04010100 26-1 T36-05000015 11-25
T36-04000300 33-1 T36-04010201 26-4 T36-05000035 13-25
T36-04000300W 31-35 T36-04020100 24-14 T36-05000040W 13-28
T36-04000301 34-33 T36-04020102 24-) T36-05000100 11-12
T36-04000302 34-15 T36-04020106 24-6 T36-05010001 13-15
T36-04000303 34-18 T36-04020107 24-12 T36-05010002 13-3
T36-04000304 34-14 T36-04020110 24-10 T36-05010100 13-1
T36-04000305 34-17 T36-04020111 U-11 T36-05010100W 13-30
T36-04000306 34-16 T36-04020200 24-19 T36-05010200 13-10
T36-04000307 34-13 T36-04020201 24-20 T36-06000000 36-1
T36-04000308 34-10 T36-04020300 26-12 T36-06000001 36-4
T36-04000309 3-11 T36-04020303 26-19 T36-06000002 36-2
T36-04000310 33-2 T36-04020306 26-16 T36-06000003 36-8
T36-04000311 34-3 T36-04030000 31-29 T36-06000004 36-11
T36-04000312 34-4 T36-04030100 31-25 T36-06000003 36-5
T36-04000313 34-5 T36-04030101 31-24 T36-06000006 36-10
T36-04000314 34-8 T36-04030102 31-30 T36-08000001 36-3
T36-04000315 34-9 T36-04030103 31-33 T36-08000002 36-15
T36-04000316 34-23 T36-04030104 31-27 T36-08000003 36-17
T36-04000317 34-1) T36-04030105 31-12
T36-04000318 34-21 T36-04030200 31-23 T36G-03000000L 16-65
T36-04000319 34-26 T36-04030201 31-26 T36G-030000005
T36-04000320 34-17 T36-04040000 20-7 T36G-03000001 15-35
T36-04000321 34-37 T36-04040001 20-16 T36G-03000002 15-18
T36-04000324 34-38 T36-04040100 20-8 T36G-03000003 15-19
T36-04000325 34-29 T36-04040200 20-11 T366-03000004 15-20
T36-04000326 34-4( T36-04040300 20-12 T36G-03000005 15-17
T36-04000327 34-39 T36-04050000 38-25 T36G-03000006 15-211
T36-04000328 34-30 T36-04050001 38-1 T36G-03000007 15-22
T36-04000329 34-32 T36-04050002 38-7 T366-03000008 15-23
T36-04000330 34-31 T36-04050003 38-15 T366-03000009 15-24
T36-04000331 34-42 T36-04050004 38-17 T36G-03000010-1 15-25
T36-04000332 34-41 T36-04050005 38-8 T36G-03000011 15-26
T36-04000333 34-44 T36-04050006 38-6 T36G-03000012 16-63
T36-04000334 34-45 T36-04050100 38-35 T36G-03000013 16-45
T36-04000401 319 T36-04060000 31-36 T366-03000014-1 16-46
T36-04000402 31-7 T36-04060001W 32-50 T36G-03000015 16-47
T36-04000403 31-8 T36-05000001 11-6 T36G-03000016 16-56
T36-04000405 314 T36-05000002 11-5 T36G-03000017 16-57
T36-04000406 31-16 T36-05000003 11-4 T36G-03000018-1 16-58
T36-04000500 20-6 T36-05000004 11-19 T366-03000019 15-38
T36-04000500W 22-18 T36-05000005 11-21 T366-03000020 16-41
T36-04000600 18-1 T36-05000005W 13-29 T36G-03000021 16-40




1366 (T406) Ff+ it PAGE IV OF IV
4 | REERBELK
NAME: | PARTS CATALOGUE INDEX
FHRT N&/F5 FHRT &% FHRT iRaliaa
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO

T366-03000022 17-12 T40-05020011 24-13
T366-03000023 17-14 T40-05020103 24-3
T366-03000024 15-32 T40-05020104 24-5
T366-03000025 15-12 T40-05020105 244
T366-03000026 15-11 T40-05020107 26-117
T366-03000029 16-42 T40-05020107 24-8
T366-03000030 16-43 T40-05020108 24-9
T366-03000031 17-6 T40-05040002 20-18
T366-03000032 17-7 T40-05040008 20-17
T366-03000034 17-11 T40-05080000 29-14
T366-03000200 16-55 T40-05080001 29-16
T366-03000201 16-54 T40-05080002 29-18
T36G-03000300 16-59 T40-05080003 29-17
T36G-03000301 16-62 T40-05080004 29-1)
T366-03000400L 15-34 T40-05080005 29-23
T36G-030004008 T40-05080006 29-24
T36G-03000500 17-16 T40-05080007 29-25
T36G-03000503 17-15 T40-05110001 38-16
T366-03000504 17-17 T40-05110002 38-28
T366-03000505 17-18 T40-05110003 38-29
T366-03010000 15-14
T366-03010000S

T6-05000022 38-41
T40-02010003 17-1 T6-05000022 31-17
T40-02010005 17-3
T40-04000205 26-18
T40-04050004 16-53 T85-00000017 13-4
T40-04050005 16-51 T85-00000020 351
T40-05000001 26-9 T85-01030013 7-18
T40-05000012 26-43 T85-01030014 7-30
T40-05000018 20-19 T85-01030015 7-25
T40-05000024 29-28 T85-01030016 7-26
T40-05000027 38-5 T85-01030017 7-17
T40-05000028 18-8 185-05000003 26-33
T40-05000029 18-9 T85-05010400 26-3
T40~05000030 26-6 T85-05010400 31-28
T40-05000030W 11-) T85-05160236 31-40
T40-05000031 26-31
T40-05000100 18-16
T40-05000703W 32-51
T40-05000800W 31-41
T40-05000801W 31-38
T40-05000802W 31-37
T40-05010302 26-13
T40-05020003 24-18
T40-05020006 21417
T40-05020007 24-15
T40-05020008 24-16
T40-05020009 24-1
T40-05020010 214-1




	T36爆炸图封面.pdf
	T36(P0)目录-1.pdf
	T36(P0)目录-2.pdf
	T36(1-3)托架1-1.pdf
	T36(1-3)托架1-2.pdf
	T36(1-3)托架1-3.pdf
	T36(4-5)托架2-1.pdf
	T36(4-5)托架2-2.pdf
	T36(6-7)操舵系统-1.pdf
	T36(6-7)操舵系统-2.pdf
	T36(P8-9)水上装置壳体-1.pdf
	T36(P8-9)水上装置壳体-2.pdf
	T36(P10-11)底罩-1.pdf
	T36(P10-11)底罩-2.pdf
	t36(P12-13)控制系统-1.pdf
	t36(P12-13)控制系统-2.pdf
	T36(P14-16)水下装置系统1-1.pdf
	T36(P14-16)水下装置系统1-2.pdf
	T36(P14-16)水下装置系统1-3.pdf
	T36(P17)水下装置系统2-1.pdf
	T36(P18)电气系统1-1.pdf
	T36(P19-20)电气系统2-1.pdf
	T36(P19-20)电气系统2-2.pdf
	T36(P21-22)电气系统3-1.pdf
	T36(P21-22)电气系统3-2.pdf
	T36(P23-24)曲轴活塞-1.pdf
	T36(P23-24)曲轴活塞-2.pdf
	T36(P25-27）曲轴箱-1.pdf
	T36(P25-27）曲轴箱-2.pdf
	T36(P25-27）曲轴箱-3.pdf
	T36(P28-29)燃油系统-1.pdf
	T36(P28-29)燃油系统-2.pdf
	T36(P30-32)进气系统-1.pdf
	T36(P30-32)进气系统-2.pdf
	T36(P30-32)进气系统-3.pdf
	T36(33-34)化油器总成-1.pdf
	T36(33-34)化油器总成-2.pdf
	T36(P35-36)顶罩组件-1.pdf
	T36(P35-36)顶罩组件-2.pdf
	T36(P37-38)起动器-1.pdf
	T36(P37-38)起动器-2.pdf
	T36(P39)燃油箱-1.pdf
	T36(P40-42)操纵盒-1.pdf
	T36(P40-42)操纵盒-2.pdf
	T36(P40-42)操纵盒-3.pdf
	T36(P43-45)发动机总成-1.pdf
	T36(P43-45)发动机总成-2.pdf
	T36(P43-45)发动机总成-3.pdf
	T36(P46-47)维修件1-1.pdf
	T36(P46-47)维修件1-2.pdf
	T36(P48-49)维修件2-1.pdf
	T36(P48-49)维修件2-2.pdf
	T36零件检索表-1.pdf
	T36零件检索表-2.pdf
	T36零件检索表-3.pdf
	T36零件检索表-4.pdf



